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Maximum Force (Fm) : 158,250.000 N

Note: Pipe Bending at

CUSTOMER: Synergy Metal (P) Ltd. REPORT NO: T/2020/143606 ISSUE DATE: 25.09.2020
C-143, Phase-7, Industriai Area
Mohali (Punjab) LSRF NO: 48893 RECPT DATE: 25.09.2020
CUST.REF. NO: Letter Dated: 25.09.2020 SAMPLE NO(S): ONE TEST DATE (8S): 25.09.2020
SAMPLE DESC: Base Jack Dia 38 x 650mm PAGE NO(S): 01 OF 01
: #
TEST RESULTS
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applied load of 156,930 N

Graph . Load Vs Displacement
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Note: # denotes beyond NABL scope.

Sample Not, Drawn By Lab. The Results Apply to sample As Received. Sample Descnpmm Givenls'As Dbsr.nhed B
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